WINGET

OPERATING
INSTRUCTIONS
&
SPARE PARTS
LIST

4FL2500
FORKLIFT
C/W
HAMWORTHY

AXLES
(CAPACITY 1270Kg)

ISSUED NOVEMBER 1975
REVISED AUGUST 1976
& SEPTEMBER 1980
REPRINTED OCTOBER 2002

WINGET LIMITED
PO BOX 41
EDGEFOLD INDUSTRIAL ESTATE
PLODDER LANE
BOLTON
LANCS
BL4 OLS
TEL: ++ 44 (0) 1204 854650
FAX: ++ 44 (0) 1204 854663
service@winget.co.uk
parts@winget.co.uk
www.winget.co.uk



INTRODUCTION

This Parts & Operators Manual is a re-print of the manual last published in 1980
and contains some amended part numbers.

Note: This manual is applicable to machines with Serial Numbers from and
including 4FL2500-651 with Hamworthy Axles.

Health & Safety legislation and working practices applicable to Forklift Trucks,
both 2 and 4 wheel Drive, Rigid Chassis and Articulated Chassis have changed
considerably in the years since this manual was last published. We would
recommend that only trained operators who are in possession of the relevant
certification issued by a recognised Training Authority be allowed to operate this
equipment.

Reference is made on a number of pages to ‘bolt c/w nut and washer’, this no
longer the case, fixings such as nuts, bolts, screws and washers should be
ordered as individual items. A number of Whitworth and B.S.F fixings are now no
longer available, in these cases the nearest metric equivalent size will be
supplied.

The contents of this manual although correct at the time of publication, may be
subject to alteration by the manufacturers without notice and Winget Limited can
accept no responsibility for any errors or omissions contained within the following
pages. Nor can we accept any liability whatsoever arising from the use of this
manual howsoever caused.

Winget Limited operate a policy of continuous product development. Therefore,
some illustrations or text within this publication may differ from your machine.

WINGET LIMITED
PO BOX 41
EDGEFOLD INDUSTRIAL ESTATE
PLODDER LANE
BOLTON
LANCS
BL4 OLS
TEL ++ 44 (0) 1204 854650
FAX ++ 44 (0) 1204 854663
E mail service@winget.co.uk
parts@winget.co.uk
www.winget.co.uk



PREPARATION FOR USE

Before the 4FL-2500 is put into service, always check the following points:

Engine
Check the oil level on the dipstick, topping up if necessary to the full mark.

Gearbox
Check the oil level on the dipstick, topping up if necessary to the full mark.

Drive Axles and Transfer case.
Remove filler/level plugs from drive axles and filler/level plug from transfer case and check that
oil is up to bottom of holes. Top up if necessary, through filler/level plugs.

Fuel Tank
Fill tank with diesel oil until approximately 1" from the top.
NOTE: Never allow fuel level to fall below 2" deep in the bottom of the tank.

Hydraulic Tank
Fill the hydraulic tank. Before removing the cap, clean the surrounding area to prevent the
possible entry of foreign matter.

Brake System
Ensure that both brake master cylinder reservoirs are full of fluid. Top up if necessary to within
%" of the top of the reservoirs. Use only brake fluid that conforms SAE J.1703.

Miscellaneous

Check all wheel nuts for tightness.

Check all nuts and bolts for tightness, loose nuts and bolts may lead to damage not covered by
Warranty.

NB. FOR FURTHER INFORMATION ABOUT LUBRICATION AND RECOMMENDED OILS
SEE PAGES 8 & 9.

1 HANDBRAKE
2 GEARLEVER

2nd 3 LIFT CONTROL LEVER
4 TILT CONTROL LEVER
5 CLUTCH PEDAL
A 6 BRAKE PEDAL
’ 7 ACCELERATOR PEDAL
- ENGINE STOP
D 8 0

tp.174

Layout of controls



SPECIFICATION

A Overall height (Transportation position) 100=7%" (324 cm)
B Overall length (minus forks) A 10°—4%" (316 cm)
C  Wheelbase 5-7%" (171 cm)
D Length from front axle to front of carriage. 1"=7%" (49 cm)
E Load centre 2’—-0" ( 61cm)
F  Fork length 4'—Q0" (122 em)
G Overall height (forks lowered) 12°—1" (368 cm)
H  Fork centres Max.  3'—4" (102 cm)
Min. 5" ( 13 cm)
J  Wheeltrack 5—-0" (152 cm)
K Overall Width 5—10%" (178 cm)
Maximum load at 2’—0" (61 cm) load centre 2800 Ibs. (1270 kg)
Total lift of forks 18'—-0" (549 cm)
Ground clearance 11%" ( 29 cm)
Turning Circle 23'-8" (721 cm)
Unladen weight 7616 Ibs. _ (3454 kg.)
Hydraulic relief valve pressure 1750 Ib/ins2 (123 kg/cmz)
Rear axle articulation 12" ( 36 cm)
Lifting time, loaded 30 sec. (36 ft/min) (.182 m/sec.)
Road Speeds at 2000 RPM m.p.h. k.p.h.
1st 2.48 3.99
2nd 5.76 9.26
3rd 10.54 16.96
Rev. 2.7 4.3
Capacities
Transfer Box ........... 1 pt. (.67 litres) Drive Axle ............. 12 pts. (6.82 litres)
GearBox ............... 1% pts. (.85 litres). Engine ................. 12 pts. (6.82 litres)
Hydraulic Tank ......... 6 gals. (27.3 litres) Fuel Tank ............. 4 gals (18.2 litres)
Load Moment ........... 125,300 Ib.in. (14158 Nm)
= =] 3 [
=
A
Z G
<
F— .
- ]

tp.177



OPERATION
Starting
a) To start the engine, lift the red-painted overload stop (A) (See fig. 3) situated on the fuel
pump rack above and to the rear of the priming levers (B) and move fuel pump rack (C) into
fully-open position.

b) Operate priming levers (B) six times.
NOTE:— This is unnecessary if engine is already warm.,

c) Lift decompression lever (D), positioned on top of engine and turn engine as fast as possible using
starting handle. When engine is turning at a good speed, knock down decompression lever and
engine should fire. '

d) If engine does not fire, lift decompression lever and slowly crank engine a few times before
attempting to start again. Where ambient temperature is 5°F (—15°C) or below, a cold start aid
should be fitted. |

Stopping the Engine
Pull up stop control knob (See fig. 1) and hold in its fully raised position until engine stops. Release
stop control when engine has ceased to turn.

IMPORTANT:
DO NOT stop engine by means of decompression levers, this will lead to damaged valve seats and

cylinder head joints.

DO NOT stop engine by closing fuel tap or by allowing fuel tank to run dry, this will allow air into
fuel lines and necessitate bleeding and priming system.

TP131 . F I G 3
Gear Changing

The 4FL-2500 is fitted with forward gears (1), (2), (3), and one reverse gear (R), {See fig. 1). When
changing gear the clutch pedal is used in the normal manner.

Hydraulic Controls

There are two functions on the standard machine; to raise and lower the fork carriage and to tilt
the mast backward and forward.

Each lever is spring biased to the centre (hold position) and can be moved either side of this
position (See fig. 1) the lift control lever (3) positions are UP (A), HOLD (B) and DOWN (C).
The tilt control lever (4) positions are FORWARD (D), HOLD (E) and BACKWARD (F), when
either lever is released it will automatically return to the HOLD position.

- Each control lever may be used to vary the speed of the function by operating to allow partial
opening of the valve; further control is available by varying the engine speed.

Travelling with Load

The machine should NOT be driven with the load elevated, it should normally be carried with the
forks at a height of approximately 400 mm (16"’) and with the mast tilted fully backwards. If site
or load conditions make this operation impossible and the load must be carried higher, the machine
should be moved only with extreme caution.



MAINTENANCE

Periodic Maintenance

DAILY (OR EVERY 10 HRS).

Check engine oil level and fill to full mark on dipstick, if necessary.

Fill fuel tank (more often if necessary), to approximately 1" from top. Never allow there to be
a depth of less than 2 of fuel in the tank.

WEEKLY (OR EVERY 50 HRS)

Check oil level in the gearbox and fill to full mark on the dipstick if necessary.

Remove oil level plugs from drive axles and transfer case. Qil level should be to bottom of

holes. Top up, if necessary through filler plugs on drive axles or through filler/level plug in
transfer case.

Check oil level in hydraulic tank. Check level only when forks are lowered. Always clean the
surrounding area before removing the cap to prevent the possible entry of foreign matter. Fill tank
if necessary, to within 1" of the top.

Check brake fluid level in the master cylinder reservoirs and top up if necessary, to within %" of
the top.

Apply grease to all grease nipples.

Liberally apply grease between the outer and inner frames of the mast assembly. (For clarification
see items A and B in Fig. 8) Use Mobilgrease Special or Shell Alvania 2 with M.O.S.

Apply a light grade oil to the fork lift chains.

Check tyre pressures — 60 Ib./sg.in.

Check all wheel nuts and tighten, if necessary.

FREQUENTLY
Check all nuts and bolts and tighten if necessary. ~

NOTE: Rear Axle articulation points consist of bearings that require no lubrication.
FOR COMPLETE ENGINE MAINTENANCE INSTRUCTIONS REFER TO ENGINE
MANUFACTURERS HANDBOOK.

Lubrication
(See Fig. 4)
Period Key Description Lubrication No. of Points
1 Engine Engine Qil 1
2 Fuel Tank Diesel Fuel 1
3 Gearbox Gearbox Qil 1
4 Drive Axles Axle Qil 2
5 Hydraulic Tank Hydraulic Fluid 1
6 Brake Master Cylinder Reservoirs Brake Fluid 2
7 Footbrake Pedal Grease Gun 1
Weekly|| 8 Accelerator Pedal Grease Gun 1
9 Clutch Pedal : Grease Gun 1
10 Clutch Cross Shaft - Grease Gun 2
1 Mast Pivot Grease Gun 2
12 Handbrake Cable Grease Gun 1
13 Chassis Centre Pivot Grease Gun 2
14 Prop Shafts & Universal Joints Grease Gun 10
15 Transfer Case Axle Oil 1
16 Mast Frame Grease
17 Fork Carriage Chains Qil

N.B. FOR RECOMMENDED LUBRICATING OILS SEE CHART ON PAGE 13.







Brake System

The brake system is designed to require the minimum of maintenance, and, providing the
hydraulic fluid in the reservoirs is not allowed to fall below the recommended level, no defects
should normally occur. Fluid loss must be supplemented by topping up the reservoirs with
brake fluid that conforms to SAE J.1703. No other fluid may be used. If air is present in the
system it will be indicated by sluggish response of the brakes and by spongy action of the
brake pedal. This may be due to air being introduced at a loose joint or by the reservoir fluid
levels being allowed to fall very low. These defects must be remedied immediately and the
complete system bled.

To bleed the system, proceed as follows:—
1. Check that all connections are tight and all bleed screws are closed.

2.  Fill reservoirs with brake fluid.

Attach bleeder tube (A) (See fig. 5) to one of the bleed screws (B) and immerse other

end in a small quantity of brake fluid contained in a glass jar (C). Slacken bleed screw

and operate brake pedal up and down to its full stroke, until fluid pumped into the jar
contains no air bubbles. Hold down pedal and close bleed screw. Remove bleeder tube
and release pedal.

4. Repeat on the other bleed screw on the same axle.

5.  Carry out the above procedure on the other axle and continue until the air has been bled
from the system.

6.  Lock all the bleed screws and top up the reservoirs to the correct level,

7. Apply normal working load on brake pedal for two or three minutes and examine the
entire system for leaks. '

NOTE:— DURING THE OPERATION IT IS ESSENTIAL THAT THE RESERVOIR LEVELS
ARE KEPT TOPPED UP TO PREVENT FURTHER AIR BEING DRAWN INTO
THE SYSTEM. ONLY USE NEW FLUID FOR TOPPING UP.

Main Hydraulic System

The main hydraulic system controls the tilt of the mast, the raise and lower of the fork carriage
and also provides the power for the steering. If the system fails to operate or does so extremely
slowly, carry out the following procedure until the fault is rectified.

1. Check that hydraulic tank is full of oil.

2. Check that hydraulic filter is not blocked (See Fig. 6).
a)  Remove the four setscrews (A) that secure the filler cap assembly (B) and remove
assembly.
b)  Unscrew suction filter (C) from inside tank (D) and wash in white spirit. Dry with
moisture-free compressed air.
c)  Replace suction filter and filler cap assembly.

NOTE: If suction filter cannot be thoroughlv cleaned, fit a new one.

3. Check that hydraulic pressure is correct.
a)  Fita 2000 Ib/sq. gauge into the hydraulic system at the base of the tilt ram.
b)  Operate control lever to tilt mast forward, and check that pressure reading on gauge
is 1750 Ib/sq.in. when ram is fully extended and relief valve is ‘blowing’.

NOTE: If correct pressure is not attained:—

4. Remove relief valve cartridge (A) (hexagon head) from the bottom of the control valve
(B) (See Fig. 7) and replace with a new one.

5. Remove hose adaptor (C) from control valve (See Fig. 7), remove hexagonal orifice plate
(D) a_nd wash in white spirit. Dry using moisture-free compressed air. DO NOT poke wire
etc., into the orifice. Re-fit plate and hose adaptor with slot of orifice plate facing outwards,

IF none of these procedures correct the fault, contact your Winget agent. Periodically check the
hose betweg.n the pump and the tank to ensure it is not deformed. Any deformation in the hose
may result in a restricted flow of fluid and damage to the pump.

IMPORTANT:— ON NO ACCOUNT SHOULD THE STEERING VALVE BE DISMANTLED,
SHOULD IT REQUIRE ATTENTION REMOVE IT COMPLETE AND
RETURN TO THE FACTORY.



FIG.5

) 86 FIG.7
TP 195 FIG.6



Mast Maintenance
(See Fig.8)

1. PERIODICALLY adjust fork lift chains to keep fork
mounting frame level.

2. PERIODICALLY check shims between bottom wear strip
(C) and inner frame assembly (B). When wear has occured
fit additional shims (D) as necessary to maintain about
1/16" clearance, at gap (E), when the mast is lowered
— check the gap through the full extension of the mast.

NOTE:— With mast fully lowered the bottom wear strip is
accessible beneath the machine frame.

B
3. PERIODICALLY fully raise the inner mast and check

the wear strip and block on the channel. at the top of

the outer frame (A). If wear has occured, fit additional

shims (F) as necessary behind the wearstrip mounting ﬂ

block assembly (G) to maintain 1/16°* clearance at gap ———E

(H) when mast is lowered, check gap through full J

extension of mast. c—I D

) FIG.8
RECOMMENDED TORQUE FIGURES FOR FASTENERS
DESCRIPTION ' TIGHTENING TORQUE
1b/ft. Kg/m
Prop-Shaft Bolts 3/8" UNF .......oivvniniinnnnnnnnnnnnnnnn.. 29 ( 4.32)
Prop-Shaft Bolts 7/16" UNF ......eouvnininnnnnnnnnnnnnnnnn.. 46 ( 6.85)
Engine Bolts/Nuts MI2 ................. e, eee T2 ( 10.7)
Wheel Nuts 5/8" BSF ....ovveiinnnnnnnnnnnnnn. P 180 (25 )
Wheel Nuts 7/8" BSF ....vverrunnnnnnnnnennnnnneeennnnnn. ve.. 300 (42 )
Wheel Nuts MI8 ... ... ..iuuiieiininireiitee e e, 200 (28 )
~ Axle Bolts/Nuts M16 ................. eieenn S hsndseetnn ey 180 ( 26.8 )

Steer Ram Nuts/Bolts 1%" UNF/BSF .........ocvemeunnnnnnnnn. 1080 (161.0 )
Centre Pivot Nuts/Bolts 1%" UNF ............ e meen e e senens 1880 (279.7 )



a3SN 38 AV HIHNLIVANNYIN 378VLN4dIH ¥ A8 O31TddNS STI0 LNITYAINT3I
ITEYTIVAY DONIFE LON ST10 JA08Y FHL 40 LNIAI AT3HITNN IHL NI

10 'OAH

08 d3 AHNLNID

AONNO4WOD 94°3 38NTLNID

0L OH 38NTIN3D | D,0 MOT38  (seesseng)

v TMd ABNLN3D Zv SNINO3N 0€ QH 38NTLN3D 06 d3 AHNLNID ONNOJWOD 924 38NTLNID 0Z QH 38NTLNID | O.Z€ - 0.0
OFL d3 AHNLNID 0€ OH 38NTLINID | D.2€ IA0BY AHNLNID
SHINTYM
710 "QAH HILNIM
¥ IMd AHNLNID Zv SN1NS3y 0€ QH 38NTLN3D 06 d3 AHNLIN3D ONMOJWOD 9¢°4 39NTLNID 0Z GH 38NT1LN3D | HIWWNS 3Ny
0£ZL O¥AI3Q 0£—MOL T¥193dS O¥AI30 | SIHNLYHIJWIL 1V
08 XD 38NT1I80W
B8 Oy} T Tiena (Zv QIN3 NBOW 01Z1 O¥AT30 | 2,0 MO138  (seessenQ)
H3dNS
06 XD 38NTI90W _
3SV3IHOISOW o an aenaiann zzv QIN4 1180W 0ZZ1 OWATI30 | D4Z€ — 0.0
ovL XD 38N1180W
vz 310 0€Z1 DYA13Q | D.Z€ 3A0BY
dW 3S¥3IHD1I80W OvL OH 38NT180N ° T180W
06 X9 38N71180W HILNIM
0£Z1 O¥A130 06 GH 38N1180W zZv IN14 1180W 0zZ1 D¥A13Q | HIWWNS 3N
d3 08 3vS 110 Hv3IO (Ajuodndoj ) NYHLIVHL d'8 MOLW sn713NvA | 0,0 MOT38  (sesssenq)
Z73Sv3IYOHINT 0EW SNTI3NVA | d3 06 3vS 110 Hv3D 831 JIMNYHOAH 'd'8 0ZW SN113NVA | DuZ€ - 2.0
43 0vi 3vS 110 Hv3D 0EW SNIT3NVA | Dozt 3A08Y
99 d1H 109HINS d8
HILNIM
Z71 3SY3IHOHINS OEW SN113NVA | d3 06 3VS 110 HV3D 841 DINNVHAAH 'd'8 0ZW SNTIINVA | HIWWNS 3N
d3 08 X¥HIdS (Ajuo .Mﬂ,da_mh.v_w;_ﬁmn_ww%_mm MOL 110 XS V113108 | D,0 MO138  (seesseng)
v XVYNILIH | O£ 110 XS ¥113.L0H d3 06 X¥HIdS (AUO Gn Go1) 08 43 Xusids | MOZIOZ 110 XS ¥1T3LOH | DoZ€ - 2,0
d3 0vL XVHIdS 4 0f 110 XS V113108 | Dzt IA08V
42 0 SN113L (N4 IVILINGD Z6LLS .
. {Aluo dn doj | 08 d3 XVHIdS HILNIM
¥ XVNILIH | OE 110 XS ¥113.L0H 43 06 XVHIdS (VN4 IVILING ZPLLS | MOZ/OZ 110 XS ¥113108 | HIWWNS (3N
Z LdV 10H3IIHJS 08 d3 Hv3D 108N30 OW TOHLSVIIHOY 0L 8HD 10SN30 | D,0 MO138  (seessanQ)
9041SVD 0€ 14D 108N3a | 06 d3 HY3ID 10SN3Q SV TOHLSYIIHOY 0z 842 10SN30 | 2.2¢ - 2.0
ZE SMV NIJSAH orL 43 V3D 10SN3Q : 0f auD 10SN3A | Du.Z€ IA08Y
1OHLSVD 10H1SYD
Z 1dv 10H33HJS , HILNIM
I0H1SVD o€ 142 10SN3a 06 43 10SN3Q SV TOHLSYIIHOY 0Z 842 108N3a | YIWWNS %)
0¥ H OLNN 08 d9 110 HY3D 80z 1 MOL XCOH 38N10SS3 | 2,0 MOT138  (se9510A0)
P H OLAN ZNOOV38 | Of XGH 38N108S3 | OrL/06 4D 110 HY3D 802 I MOZ XOH 38N10SS3 | D.ZE - 0.0
S H OLNN o¥L 49 110 HY3D O£ XOH 38N10SS3 | D.Z¢ IACEY
oss3
HILNIM
¥ H OLNN ZNOOV3E | Of XAQH 38N710SS3 | OFL/06 4D 110 HV3D z80zZ 1 MOZ XQH 38N10SS3 | HIWANS n)
SLNIOd 3SV3HD
W3LSAS ITNVHAAH ¥3H10 B X08HV3ID XO8 HIJISNVHL 31XV 3AIHQ aNION3 ANVAWOD

SONIHVY3E T33HM

S$710 ONILVIIHENT A3AN3IWWO0O3H




FORKLIFT SAFETY

1. Drivers should be aware of the load and stability limitations of the machine.

2. Drivers should be aware of the weight of the loads they are carryung and also of variations
in those loads (e.g. wet or dry weight}.

3. Drivers should take account of ground conditions which may affect stability.

4. Drivers must ensure that the intended load is in a safe condition to lift, e.g. loose bricks,
banded pallets etc.

5. Do not allow anyone to stand or pass under the elevated part of any machine, whether loaded
or empty.

6. Do not carry passengers.
7. Always set parking brake when loading or unloading.

8. Maintain specified tyre pressure at all times. Do not alter tyre pressures to suit ground
conditions.

9. Be sure of sufficient headroom under overhead installations; lights, pipes, wiring etc.
10. Travel with load or ioad engaging forks low and where possible, tilted back. Do not Elevate
the load except during stacking. |f load and/or site conditions make this impossible (e.g. wide
load and ground level obstructions) the machine should be moved only with extreme caution.

11. Modifications and additions which affect capacity and safe operation shall not be performed
by the customer or user without the manufacturer’s prior written approval.

12. Front end attachments other than those supplied as original equipment shall only be used with
the manufacturer’s prior written approval.

13. Never dismount while the machine is in motion.
14. Never start the engine from any position other than sitting in the driving seat. -

15. Never drive the machine too close to the edge of any excavation, especially if the ground is loose
or wet.

16. Never make any adjustments to the machine while it is in motion.
17. Never run the engine in a closed building or allow the exhaust pipe near to inflammable material.
18. Never fill the fuel tank with the engine running. Excercise caution when the engine is hot.
19. Always keep the floor plates clean.
CARE OF THE FORKLIFT

Preliminary Checks on Delivery
1. All oil and fluid levels. *

2. Drain plugs for tightness.
3.  Tyre pressures
4.  Give the weekly grease check

Cleanliness

Clean all external surfaces, and wipe all fllllng and drain plugs before removing or replacing. Store
fuel and lubricating oil in closed containers under cover.

Fill fuel and hydraulic oil tanks only by means of a funnel fitted with a strainer.

Clean and dirt-free floor plates and well-lubricated pedal linkages assist the driver in controlling his
machine.

Storing

Prior to the machine remaining unused for a period of one month or longer, carry out the following

instructions, together with the equivalent instructions for the engine to be found in the engine

manufacturers handbook.

1. Clean the machine.

2.  Lubricate all greasing points and exposed control joints.

3.  Lubricate the mast assembly and lift chains

4.  Set the tyres to maximum recommended pressure. Jack up the machine on a firm level surface
and insert blocks under both sides of the front and rear axles thus releasing the machine weight
from the tyres. It is essential that the wheels should be rotated at least half a turn, at intervals
of one week.
Set the brakes in the ‘off’ position.

5.  Cover the machine,preferably with a waterproof sheet:-'



SPARE PARTS
SECTION

LIST OF CONTENTS
Title Page No.
[CHASSIS. .]. . . .. ... ... ...... e e e e e e e 16, 17
[MUDWINGS&COVERS | . . . . . . . .. .. e e e e e e e 18,19
LMAST & CARRIAGE ASSEMBLY (from & including M/C No 4FL2500-663)]. . . . . 20,21
[MAST & CARRIAGE ASSEMBLY]. . . . . . . . e e e e e 22,23
|FLYWHEEL & CLUTCHASSEMBLY } . . . . . . . . . . . ... ... .. 24
[DRIVEWHEELS. | . . . ... ... ... e e e e e e e .. 25
[GEARBOX .]. . . . . . . .~. ... ... 1 o |
| TRANSFER BOX ANDPROPSHAFTS |. . . . . . . . . e e e e e . . 30-31
.............. e e e e ... 32235
[HANDBRAKEUNIT]. . . . . . . ... ... .. e e e e e e .. 36
| BRAKE MASTERCYLINDERASSEMBLY | . . . . . . . . .. ... .... 37
[BRAKEPIPESAND FITTINGS . J - - - - - « « v v v v vt .. ... 3839
| HANDBRAKE, VALVE CONTROL LEVER & ENGINE STOP CONTROL | . . . . . 40, 41
[PEDALS AND CONTROLS | . . . . . R 2
[HYDRAULICPIPES& FITTINGS .| . . . . . . . e e e . . . 44,45
[HYDRAULICPUMP&DRIVE]. . . . . . . . . . o as
ISTEERINGRAM............................. 47
ImastTiLtram . . . .. L ... .. 48
IMAST LIFT RAM (from & including M/C No.4FL250(}663}| ....... C e .. 49
[MASTUFTRAMY. . . . . . . . . .... P -
[AIRCLEANER | . . . . . . . .. ... ... 1
[HYDRAULICCONTROLVALVE .. . . . . . . . . . .. ... .... . . 52,53
[ HYDRAULIC CONTROL VALVE (Hyd. Bucketonly) } . . . . . . . .. . .. . 54,55

[HYDRAULIC TIP BUCKET PIPES & FITTINGS | - Y
[/B&CONCRETESKIP] . . . . . . ... .... e e e e e . . 58,59







Item No.

Voo~ W -

23
2
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51

Part No.

F4-45-144
F4-45-145
40251.A01
8S.4B
F4-45-147
F4-45-106
10S.8

445 .5G
CSE 107
8S.5E .
4-35-333
85.4D

CSE 194
MH-5236
85.8S
125.10
85.5C
4-35-110A
4-35-110B
4-35-29B
4-35-29C
ASE 178
ASE 179
ASE 180
4-35-29
T90
4-35-29A
F4-45-182
F4-45-211
85.6S
F4-45-232
B8S.6W
L279-1
105S5.8
CSE 192
CSE 193
F4-45-174
8S.5M ,
1318.1
40124.A01
153S.9
F4-45-146
8S . 6M
10477.A01
20153.A01
40117.A0103
40177.A0104
725.5
20152.A01
1535.9
8S.4L
125.5
61S.4

| CHASSIS

Description

Front Chassis

Rear Chassis
Rear Frame

-------------------------------

-------------------------------

-------------------------------------

Bolt M10 x 30 Long & Nut = 78.4 ..uvuvrenennennnn..

Rear Ballast Weight

............................

Bolt 1" BSF x 9,3/8" Long & Castellated Nut ..

Washer 1" I.D.

-------------------------------

Split Pin 3/16" Dia.x 2" Long......covuvuennnnn.
Steering Column
Bolt M12 x 45mm Long & Nut - 75.5 ... 0000 uvnnn.

Steering Column Brace

-------------------------------

--------------------------

Bolt MI0 x 40mm Long & Nut - 75.4......ccnvuunn..
Axle Articulating Frame ......cevceeeeecosasscns

Pivot Bush

.....................................

Bolt M24 x 130mm Long & Nut - 75.8 ......c0vvunn.
Washer 24mm I.D.
Bolt - Engine Mtg. M12 x 55mm Long & Nut - 7S.5.

Ram Pivot Bolt
Ram Pivot Nut

Centre Pivot
Centre Pivot
Centre. Pivot
Centre Pivot
Centre Pivot
Centre Pivot

Grease Nipple 90°
Tension Pin 5/16" Dia.

Grommet

Washer

Thrust Washer - Bronze

...............................

----------------------------------

ooooooooooooooooooooooooooooooo

--------------------------

D N

Thrust Washer - Mild Steel - 14SWG.
Thrust Washer - Mild Steel - 20SWG.
Thrust Washer - Mild Steel - 10SWG.

Pin

Taper Washer M16

~Articulating Frame Stop Plate

Axle Clamp Plate

' Safety Frame Assembly

-------------------------------

------------------------------

--------------

----------------------------------------

Side Ballast Weight
Bolt M16 x 130mm Long & Nut
Axle Stud & 2 Nuts
Bolt M16 x 200mm Long & Nut

----------------------------

-----------------------------

--------------------

------------------------------------------

ooooooooooooooooooooooooooooooo

-------------------------------

--------------------------

Bolt M12 x 80mm Long & Nut - 75.5...............

Grease Nipple
Safety Guard (optional) (not illustrated)
Pipe Clamp (optional) (not illustrated)

-------------------------------

------

Ballast Weight (if fitted) (not illustrated)

Bolt M16 x 60mm Long & Nut (if fitted)(not illust.)

Silencer

Support Bracket

Hex. Nipple
Return Bend
Back Nut
Tail Pipe
Pipe Clamp

Bolt Hex. Hd. M10 x 75mm Long
Plain Washer 10mm Dia.

Locknut M10

---------------------------------------

--------------------------------

....................................

....................................

.......................................

--------------------------------------

-------------------------------------

------------------

-------------------------

------------------------------------

Qty.

PROEDPPNNNERNDPE =N PN =

A/R

> >
[ R
o=l

PN RN N b et pd it P = PR R PR PPOOR PR PN






MUDWINGS AND COVERS

Item No.  Part No. Description
1 4-35-301 Seat . .
2 165.8C Seat Bolts Bmm X 20mm Iong—mushroom head
3 CSE 116 Seat Frame .
o 5ST 99 Seat Spring . .
5 85.4A ~ Bolt M10 x 25mm iong & locknut - ' 61S.4
6 4—-35-331 Seat Spring Plate . . . .
7 145.6E Bolt csk. M10 x 25mm 1ong & Iocknut - 615 4
8 WB0808 Bush . . .
9 4-35-307 Seat Pivot Flud
10 c188 Starting Handle
11 12S5.6 Flat Washer 12Zmm dia. . .
12 445.C Split Pin 3/32"” diax 1" long .
13 CSE 123 @ Hydraulic Tank (See Page 45)
14 40046.A02 Footplate. . . .
15 128.5 Flat Washer 10mm dla
16 CSE 161 Engine Cover . . .
17 85.3A Bolt M8 x 256mm long & locknut - 615. 3.
18 125.4 Flat Washer 8mm dia. . . . ..
19 F4—-45-173 Hydraulic valve mounting Bracket (See Page 41). .
20 CSE 170 Angle . . .
21 CSE 158 Rubber bush .. .
22 85.2B . Bolt M6 x 30mm long and locknut - 615.2 .
23 CSE 168 Pivot Pin . . . . C e
24 T-ST Grease Nipple .
25 BAE 7E Fuel Tank
26 JE 13 Strainer
27 CE 12 Cap. .. . . . . . ...
28 F4—45-181 Left Hand Mudwing Assembly .
29 CSE 187 @ Right Hand Mudwing . . . e e
30 85.5D Bolt M12 x 40mm long & Iocknut - 615.5.
31 CSE 167 Blanking Plate . e e e
32 4-35-364 Fibre Washer
33 4—-60-189 Adaptor . . .
34 258721 _ Leak back tube . . .
35 DM 184 Label — M/C identification (Not Illustrated)
36 DM 154 Label — ‘Winget’ (Not lllustrated) . . .
37 DM 181 Label — Forklift safety (Not Itlustratedl
38 DM 106 Label — Handbrake (Not Illustrated .
39 DM 113 Label — Tyre pressure (Not Illustrated)
40 DM Label — S.\W.L. (Not lllustrated) . . .
4 DM 108 . Label — Transport warning (Not lllustrated) . .
42 DM 196 Label — Recommended lubricants (Not lllustrated)
43 10628 .A01 Filter Mtg. Brkt.......u'veiernnnnennnnnnn
44 11S5.2B Bolt M6 x 20mm LOnE . ... vvir e ineenrennnnn.
45 615.2 - S

46 10605.A03 Fuel Supply Pipe .....iiiiiiniinnnnnnnnnnnn


Winget Limited
40046A02 replaced CSE151

Winget Limited
CSE187 replaced CSE104


TP198



Item No. Part No.

WK -

(=24 0

13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42

43
a4
45
46
47

25—-CSSC—038
D280—324—1
B289—10—A
286—10
B285-20
38—FSH—062
38—WSP
E280—334
E280—444—1
E280—1074
E280—445
E280—355
62—BFNH(P)
50—FSCS—150
A289-2_A
A297-2
B296—2
E285-46
50—FNH
E285-44
31—FSH—100
31-Wsp
50—BFNH(J)
50—WSP
50—BFNH(P)
38—FSH—150
38—WF
38—FNH(P)
50—F BH—300
F4—-45-50
E289-14
D289—13
F4—45-57
4-35-110-B
F4-45_56
F4—45_72
E400-58
E20—70
19-PC—150 .
31-FSSCS-075
D285-19
D285-37
E288—15
38—FSH—087 -
B288—48
B288—1-1
E280—351
E285-40
E285—41
E280-920
280—443
280442
280-1078
2801075
280—1052
E280-1077

E280-1075

E280-1051

I MAST AND FORK ASSEMBLY I

Description QOty.
Setscrew %" UNC x 3/8” long csk. head ............ 8
ChainGuard ....................... .. ... ... 4
Inner Frame Assembly (18’ Fork Liftonly) .......... 1
Inner Frame Assembly (13’ Fork Lift only) .......... 1
Inner Frame Assembly (10°6” Fork Liftonly) ........ 1
Setscrew 3/8” UNF x5/8”1long ................... 4
3/8" Shakeproof Washer ................ ... .. ... 4
Pulley Pin Assembly . .................. ... .. .. .. 2
Chain Pulley Assembly (comprising items 7 & 8) .. .. .. 1
Bush ... . 2
ChainPulley .. ... ....... . ... .. ....... . ... .. 2
Keyte Bearing Assembly . . ....................... 1
Self-locking Nut5/8” BSF ........ ... ........ ... 1
Setscrew 2" UNF x 1%" long Socket Hd. ........... 2
Outer Frame Assembly (18’ Fork Liftonly) ......... 1
Outer Frame Assembly (13’ Fork Lift only) ......... 1
Outer Frame Assembly (10°6” Fork Lift only) ....... 1
Special Bolt ................... e 4
Nut 2" UNF .. . 4
Wear Stripand Block ... .................... ... 2
Setscrew 5/16” UNF x 1" long . .................. 12
Shakeproof Washer 5/16" dia. .................... 12
Locknut %" BSF . ..... ... . ... ... ..., 4
Shakeproof Washer %" dia. .......... .. .. ....... 12
Self-locking Nut % BSF ........................ 4
Setscrew 3/8” UNF x 1% long . .................. 2
Flat Washer 3/8" dia. .. ................. ... ... .. 2
Self-locking Nut 3/8” UNF . ...... ... .......... .. 2
Bolt 2" UNFx3"long ............ ... ... ... .. .. 2
Spacer .. ... 4
CappingPiece . .......... ... ... .. ... ... . ... 1
Main Ram Support Lug . ................ ... . ..., 1
CylinderBolt .......... ... ... . .. . .. .. ... ... .. 2
CylinderBolt Nut .. ................ .. ... ... ... 2
TiltCylinderStop .................. ... ... ... .. 2
Pinand Chain Assembly . ................. ....... 2
Pin 2
PN 1
SplitPin3/16" x 1% long .. .. ......... .. ... 2
Screw 5/16" UNF x %" long csk. hd. skt. ........... 4
BottomWear Strip ...................... ... .. .. 2
Shim .. ... A/R
Peg and Chain Assembly ... .................. . ... 2
Setscrew 3/8”" UNF x 7/8” long .. ................. 2
Fork Armsd48”long .. ............... ... ... .. .. . 2
Mounting Frame Assembly . . .............. ... .. .. 1
Roller Pin Assembly ... ............ .. ... ... .. ... 4
Roller Assembly (comprising items 43 & 44) ... .. .. .. 1
Roller . .. ... . 4
Bush ... . 4
Pin End Link (with 2 SplitPins) ... ......... ... .. .. 4
Tensioner ... ... ... ... ... .. .. .. 4
Chain (18" Fork Liftonly) .......... ... .. .. ... .. . 2
Chain (13" Fork Liftonly) ........... .. ... . .. . .. 2
Chain (10°6” Fork Liftonly) ............ ... . . . 2

Chain Assembly (18" Fork Lift only)
comprising items 18, 19, 20, 45, 46 and 47
Chain Assembly (13" Fork Lift only)
comprising items 18, 19, 20, 45, 46 and 47
Chain Assembly (10°6"" Fork Lift only)
comprising items 18, 19, 20, 45, 46 and 47






Item No.

CONOOLWN—

MAST AND CARRIAGE ASSEMBLY

(fitted on m/c’s with serial Nos. from and including 4FL2500-663)

Part No.

F4—45-141
FSE 195
FSE 373

F4—45-135
4—-35—-29A
F4—45-56
F4—45-72
F4—45-77
FSE 187-1
FSE 187-2
FSE 187-3
FSE 187—4

F4—45-195 -

C 180A
F4—-45-57 .
4-35-110B
F4—-45-50
F4—45—-140
F4—45—-170

F4—45-200

FSE 196
F4—45-134
FSE 383

F4-45-178
FSE 215-5
F4—-45—-214
FSE 236

F4-45-199

E288-15
F4-45-153

FSE 396
FSE 348
F4—45-216
F4—45-207

L

Description

Quter Frame, Assembly
Rubbing Strip Assembly .
Shim

Hex. He.ad. Screw MB x 20mm Iong & sprmgwasher

Pivot Pin . . .

Tension Pin 5/8" dla

Tilt Cylinder stop . .

Tilt Cylinder stop Pin & Cham Assembly
Cotter Pin . .
Chain . .

Tensioner & 2 nuts .

Pin . . .

Split Pin . .

Lift Cylinder . . .

Bolt M12 x 25mm ion ..

Washer 17/32” 1.D. x 3/16 thick

Felt Washer . .o

Bolt .

Nut .

Spacer . .

Inner Frame Assembiy

Cylinder Lift Block

Pin . .

Plain Washer 1" 1.D. .

Split Pin 3/16" x 14" Iong

Chain Pulley . . .

Pin Chain Pulley .

Rubbing Strip . .

Screw M8 x 20mm Iong csk Hd

Carriage Assembly ..

Mast Roller .

Pin .

Bush

Fork . .

Peg and Chaln Assembly .

Setscrew 3/8” U.N.F. x 7/8" Icmg
Bnckguard .o .
Bolt %" UNF x 1%" long & Nut & Washer .
Shim 1.5mm thick . .
Bush-chain puliey

Tension Pin .

Clamp . . .

Screw M12 x 35mm iong, Nut & Washer

Bolt M10 x 35bmm iong.+ .Nut + Sprmgwasher'

g

e

o)



FLYWHEEL AND CLUTCH

Item No. Part No. Description Qty.
1 10579A01 Clutch Release Bearing 1
2 28S02D Screw Set 6
3 41504 Washer Spring 10
4 10597A01 Cover Assembly 1
5 10579A0101 Retainer Spring 2
6 10598A02 Drive Plate 1
7 10580A0101 Bush 1
8 10580A02 Flywheel Assembly 1

(comprises of items 7, 8, & 11}
9 1S02C Bolt, Petter PH Engine 4
{drill for locking wire)
9A 6S02B Bolt, Lister Engine 4
(drill for locking wire)
10 C321 Dowel 1
11 10580A0102 Dowel 2
10948A02 Clutch Kit 1

(comprises of items 1, 4, 5 & 6)

It is recommended that instead of drilling the head of the bolts (item 9) for
locking wire that one of each of tabwashers part no’s 10531A02 and 10531A03
are used to prevent the bolts working loose.



I WHEELS AND TYRES

item No. Part No. Description
24508 R/H Wheel Assembly
24507 L/H Wheel Assembly
1 30183A02 Wheel rim 9 x 18
2 20502 Tyre 10.5 x 18-8 ply
3 23504 Tube 10.05 x 18
4 10668A02 Wheel Nut

Neanawmnn



OrlL dL



Item No. Part No.

OO~ EAWN=

30101.A0201
955.3

40M 372
30101.A0203
30101.A0204
30101.A0205
30101.A0206
285.5E
30101.A0207
30101.A0208
30101.A0209
30101.A0210
30101.A0211
30101.A0212
30101.A0213
1025.4
445.2C
30101.A0215
285.1D
135.2
30101.A0216
30101.A0217
30101.A0218
30101.A0219
30101.A0220
30101.A0221
30101.A0222
30101.A0223
30101.A0224
30101.A0225
30101.A0226
30101.A0227
445.1C
30101.A0228
30101.A0229
30101.A0230
42S.5:
30101.A0232
30101.A0233
30101.A0234
28s.1cC
30101.A0235
30097.A0185
30101.A0236
30101.A0237
30101.A0238
30101.A0239

I GEARBOX (30101 .A01) I

Description

Gear Lever Knob

Gear Lever Loc
Gear Lever
Gear Lever Cap

Gear Lever Cover

knut

------------------------------------

....................................

----------------------------------

Gear Lever Spring .. .....coiiiiininiiiiennnaennas
Gear Lever RetainingPlate . ...................... . ...

Bolt
Tab Washer . ..
Washer

........

....................................

------------------------------------

....................................

SNAP RiNG .. .ot it

Bearing, Mainshaft Rear

-----------------------------

Output Gear .. ... ... vieiireinnninnnannnanessennns

Output Gear Spacer

Reverse Pinion

................................

Shaft Washer

.........................

Reverse Spindle Nut . . ...... ..ot riernnnnns

Split Pin
Circlip
Bolt

.........................................

..........................................

............................................

SpringWasher . .. ... ... it
Layshaftbearing . .........ccoucuirianieinennonannnnn

Bearing spacer
Reverse pinion

Reverse speed gear

Reverse pinion
Reverse pinion
Reverse pinion

....................................
....................................

.................................

bush
shaft key
L 1 T- 1 1 PP

................................

............................

Layshaft . . ... i i

2nd. Speed slid
Second speed g
1st Speed gear

2nd. and 3rd. Selector fork

Split pin, interl

Clevis pin, interlock

Stud, interlock
Interlock plate
Sealing washer
Dipstick

L1370 T L=
ear

.................................
....................................
..........................
OCK .. e e
................................
....................................

....................................

....................................

.........................................

DIIVE SCIBW &« & e e et et et et aeee e e nm et

© Gear lever pad

Bolt

....................................

............................................

TOP COVEN « . ittt ettt aannasannnensns
Detent SPring . .. ...v vt nnnaeeesesanansesss

Detent ball
Selector shaft

Bearing, Primary shaft

Primary shaft

.......................................

..............................

.....................................



OrlL dL



Item No. Part No.

48
49
50
51

52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
1A

72
73
74
75
76
77
78
79
80
81

82
83
84
85
86
87
88
89

30101.A0240
30101.A0241
30101.A0242
30101.A0243
30101.A0244
30101.A0245
30101.A0246
30097.A0110
30097.A0111
30097.A0114
6S.1A
30101.A0247
30101.A0248
30101.A0249
30101.40250
30101.A0251
30101.A0252
95.1
30101.A0253
30101.A0254
30101.A0255
1315.1
30101.A0256
30097.40133
30097.A0109
6S.1C
30101.A0258
30097.A0163
30101.A0259
30101.A0260
30097.A0132
30101.A0265
30101.A0261
30101.A0262
30101.A0263
40M-589
1078.3

65.1

15.3B

418.5
30143.A0111
30143.40101

GEARBOX (CONT'D)

Description

Input bearing .
Snap ring
Bearing spacer
Circlip
Layshaft bush .

oooooo

1st. Reduction gear

Clutch housing

Clutch release fork

Cotter, nut and

Cross shaft bush

....................................
....................................
....................................
....................................
....................................
................................
....................................
.................................
washer S/A ... ... . ...

...................................

Frontcoverbolt .......... ... ..

Qil seal, input .
Front cover ..

Front cover gasket
Top cover gasket

Mainshaft
1st. and reverse

Clutch lever nut
Clutch housing stud

Welch plug

Clutch cross shaft

Grease nipple .
Circlip

Cross shaft washer

....................................
....................................

.................................
..................................
.....................................
selectorfork .............. ... ...
...................................
................................
....................................
..................................
....................................
....................................

.................................

Clutchrelease lever . .. ...,
Clutchlever bolt . .. ... ..ottt e,

Gearcase . . . ..
Drain plug

Selector locking strip

Spacer
Rear oil seal ..
Dust shield
Snap ring

Output cover .

Output cover gasket

Coupling . .. ..

Nut (Clutch housing)

Bolt

Bolt 3/8" BSF x 1" long
Springwasher 3/8" dia. .............. . ... . ...
Fibre Washer

Fibre Washer

....................................

....................................

...............................

....................................

....................................

....................................

....................................

....................................

................................

....................................

...............................

....................................

............................

....................................

------------------------------------



JONVId IIXVY OL
d3Llld 38 SAVAMIY

LSNW LNIOr dins
‘aN

1M HIVd3d TvIIdAL

68l d1



Winget Limited
Wide angle U/J to transfer box


Item No. Part No.

CoO~NOOOpbWN =

CSE 124
CSE 164
CM 2537
UN 580
CP 1264
40M-167
UFC 416
4-35-102
CM 2073
CM 2068
CM 2106
4-35-96
4-35-380
4-60-252
4-35-20
4-35-381
CM 2528
UBF 51
K-5-GB-18
94-GB-2459
CSE 146
CP 1189
CP 1068
40M 589

4-60-253
4-35-17
4-35-353
4-35-18A
UBF 71
UN 501
1350 YSA

Kb-195
K5-179

TRANSFER BOX AND PROP SHAFTS

Description Qty.
Transfer Box (15/19 Teeth) Complete with disc .......... 1
Brake Disc (222mmdia) .........cvoi . 1
DustShield . . ..... ...t 3
Self Locking Nut %" UNF ... ... ... ... .. ... ...... 3
Thick Washer %" dia. ............ ... ... .. . .. u.... 3
OilSeal . ... ... . 3
Cap Screw ... .. e 12
OilSeal Housing . ...t e 3
Gasket . ... . -
Bearing . . .. ... . .. ... )
Breather . ... .. 1
MainCase . ... ... .. it it 1
Chain Wheel (15 Tooth) .......... ... i, 1
Input Shaft . .. .. . . 1
Gasket ... .. 1
Main Case CoVer . .. .. . et e e 1
End Cover ... ... .. . .. e 1
EndCoverScrews . ......... ..., e 4
Repair Kit ... ... .. e e 4
Grease Nipple . .. ... ... .. i 4
Prop Shaft . ... .. . . . . .. 1
Level/Filler Plug . .. ...t 1
Fibre Washer . ... ... ... . 1
Companion Flange . . ... ... ... i iiiinnnnn. 2
Bolt, 7/16" BSF x 1% long & Nut . ................... 24
Output Shaft ... ... . .. . i 1
Chain Wheel (19 Tooth) ... ... ... ... . ... .. ........ 1
Drive Chain (15/19 Teeth) . ... ... ... .. . ... . . . . . .. .. 1
Chain Connecting Link . . . ....... .. .. o ... 2
Housing SCrew ... ... . i it e 24
NUt 24
Prop Shaft Assembly . ..... ... .. ... ... ... .. . .. ..., 2
Bolt %2 BSF x 1%" long (drilled for Wire Locking) ........ 3
Flat Washer 2" dia. . ... ... ... ... . .. ... .. ... ....... 3
Flat Washer 2" dia. . ........ . ... .. . ... .. ... .. ...... AR,
CRepair Kit o e 1

Repair Kit ... i e e et e 1



NAMOHS SV S1v3S H3IANITAD 3AVS I19NISSY
NOILYHIdO INvHE 103HHOD NSN3 Ol




4/45CDP

DRIVE AXLE

DIFFERENTIAL, HALF-SHAFTS & BRAKE ASSEMBLY

Item No. Part No.

NN A WN =

10
1
12
13
14

15
16
17
18
19
20
21
22
23
24
25

27
28
29
30
31
32
33
34
35
36
37
38
39

41
42
43

45
46
47

630130330
630189112
748415103
742736074
660101110
660101128
630075741
630041503
630041511
630041529
630127732
630128730
630124101
630125058
630126114
630031173
630123350
630123368
660170206
748230825
748415061
660100237
660100245
630033351
630143184
660390010
748211015
660240116
660020765
660020781
660020773
630096358
660170214
630036636
630045728

630066138

630096291
660060258
660500055
630062244
748210777
660240108
660300167
630075774
660300159
630064190
630183255
748440077
630069066
630036552
693300846

Description Oty.
Couplingflange .......covveememinmnmnnnenenenann. 1
Coupling flange washer . . . .-« « v oiinion .., 1
Couplingflange nut .......cceoornmniiiiiiie., 1
Coupling flange oilseal . . ...« v 1
Bevel pinion bearingcone .. . ...l 2
Bevel pinion bearingcup .-« v - o it 2
Bevel pinion bearing cone Spacer ...................... 1
Bevel pinion bearing shim .05mm (.002”) . .............. A.R.
Bevel pinion bearing shim .13mm (.005™) ............... A.R.
Bevel pinion bearing shim .25mm (.010”) ............... A.R.
Bevel pinion .. ... ....cieeimmmmeei i 1
Bevel Wheel .. .......c¢ceimeretrnnnnennennrnnnnnns 1
Differential bevel wheel . .. ... ... ... .. 2
Differential pinion . .. ... ... oo 2
Differential trunnioN . .« - -« v« et o et e ie e tenanas 1
Differential bevel wheel thrust washer ... ............... 2
Differential cage (recessed) .. ............... i eeaas 1
Differential cage (bossed) . ... ... ... 1
ROI PIN © et e e em e 1
Differential cage bolt . .....-ccoiiiiii 8
Differential cage boltnut . ... . ... ... i, 8
Differential bearingcone ................ ... ... ... 2
Differential bearingcup - .- -~ -« cc v 2
Differential bearingnut . ... ..o 2
Differential bearinghousing .. .. ........ ... ... . ... 2
ROIUPIN ...t 4
Differential bearing housing setscrews . ................. 16
Differential bearing housing setscrew spring washer ........ 16
Actuator ) 2
Middle plate ) Supplied as an Assembly - 680600281. 8
Intermediate plate ) 4
TOrQUE PIM . o oo ee e e e e 2
Retaining pin . ... ....cocerremmmmenneeaeiinannas 2
TOrQUE PINCOVEr ... o voinm et 2
Driveshaft . .. .. .. et et i 2
Brakepull rod . ..... .. ccerememmiiiniiinana, 2
Brake link pin . . ... .. .. .o i 2
Brake link pincirclip ... -« vvccoreei i 2
‘Brake cylinder bleed valve .. ............ ... .. ..l 2
Brake cylinder .. ... ...cooeoromnmii i 2
Brake cylinder setscrew ... ..... ...t 4
Brake cylinder setscrew spring washer .................. 4
Brake piston seal (Internal) .. ....... .. ... ... .. ..., 2
ST o T o1 P 2
Brake piston seal (External) ........... ... .. ... .. ... 2
Brake piston ........ . oo 2
Brakepull rod nut . ... ... oot 2
Brake pull rod locknut . ... ..« i 2
Brake PiStOn SPring . . . .« cvvvrr v ee e 2
Brake cylinder cap ......ccvererieninii e 2
Drive Axle complete (not illustated) ................... 2






4/46CDP

Item No. Part No.

CONOU_WN=

748011068
740773053
740100679
742223016
630029565
660390010
630030258
742010082
660420015
630031413
630027247
630075873
660200185
630180509
630023386
630048128
742171033
630026439
660170180
630041701
630075550
660101185
660101193
630020127
630021075
630017719
660310174
660300233
630016430
748210751
660240108
742222034
630036479
630037378
630001580
748230700
660240116
630006381
630006373
742222034
660190097
660500014
680300478
680500143
693300846

DRIVE AXLE

CASING & HUB ASSEMBLY

Description Qty.
Planet Carrier CapsCrew ... .........oouemmrennnnnnnnn 18
Planet Carrier Capscrew SpringWasher . . .. .............. 18
Planet Carrier Dowel ................cccviurinnnnnn.. 6
Planet Carrier Plug (1/8” BSP.T.) .. oo v, 2
Planet Carrier . . ... ... .. ...ttt 2
Planet Pin RetainingPin . ............................ 6
Planet Pin . ... .. e 6
Planet Pin “O" RinNg .. ......covuiiin e, 6
Planet Carrier ThrustButton . ........................ 2
Planet Wheel SideWasher ............................ 12
Planet Wheel . . .. ... ... ... . . ., 6
Planet Wheel Needle Roller Spacer . .................... 6
Planet Wheel Needle Rollers .. ........................ 240
Annulus Setscrew . . .. .. ... .. .. 6
RetainingPlate . .. ... ... ... . ... ... . iiiiiunnn... 2
Dowel . ... . e, 6
Washer......... ... i, SR 7
ANNUIUS L. e 2
Bearing Spacer Pin . .. ... ... .. ... ... 2
ShimPack ........ ... . .. . .. ... A/R
Bearing Spacer .. ... ... .. ... ..., 2
HubBearingCup ........ ... . ... ... .co.... 2
Hub BearingCone ... .............c.uirir i, 2
Wheel Stud . .. ... ... .. 12
Wheel Nut ... . .. . 12
Hub 2
“O” Ring (SparesOnly) ....... ... ... ... =
Hub Qil Seal .. ... . ... ... .. . .. 2
Distance Piece ....... ... ... ... . ... 2
Casing Cover Setscrew . ... .........eeinenneunnennn.. 16
Casing Cover Setscrew Springwasher ................... 9
Filler/Lever Plug (As Item40) ........................ 1
Axle Casing Rear Cover . ........ ... 1
‘Rear Cover Gasket . ............cciiitnennnnnnnnn, 1
AxleCentre Casing . . . ...ttt innnnennnn, 1
Mounting Arm Bolt .. .. .. .. . . . . . ... 28
~ Mounting Arm Bolt SpringWasher . .. .................. 28
Mounting Arm — LeftHand .. .. ...................... 1
Mounting Arm — RightHand . .. ...................... 1
Plug— %" BSP.T.(Asltem32) ............ ..., 1
Plug — MagneticDrain .. .. ..............ccovuuunnn., 1
Breather . ... . .. ... 1
Hub Assembly (comprising items 22,24,25 & 26) ........
Planet Carrier Assembly (comprising items 5—13 inclusive) . .
Drive Axle Complete (notillustrated) ................... 2



‘ CALIPER, parking brake

Item Partno

10578A01
28502T
28502P
10578A0101
10578A0102
9502
10578A0104
230501
10578A0105
66S01H
227502
44501C
1072A4

Descnption

CALIPER, one pair, assembly

SCREW

SCREW
SPRING, centring
WASHER, tension
NUT

CAM

NUT, locking
WASHER
SCREW, set
NUT, castle

PIN, cotter

PAD c/w nvets

o
e T T e TR s o T N N Y E

——



Item No. Part No.

b WN =

64066004
SP.2636
64671286
C174Y
64100052

TPO43

BRAKE MASTER CYLINDER ASSEMBLY

Description Qty.
Master Cylinder Complete . .......... ... iiuo... 2
Service Kit . ... .. ... e A/R
CleviS . .o 1
Clevis Pin ... .. e 1
Locknut ... e 1






Item No.

CONONHWN =

Part No.

64046158
4-35-378
64066004
DM-79-3
64473063
678700
64474287
DM—-79-2
64046101
64047903
64100050

378703
64473623

BRAKE PIPES AND FITTINGS

Description

Header tank . . .

Thick copper washer . .
Master cylinder (See page 37) .
Pipe 3/16" dia x 38" Iong
Banjo bolt .

Washer . -
Banjo . . . . . . .
Pipe 3/16" dia x 19" Iong
Flex Pipe 11" long .

Flex Pipe 11%" Iong
Locknut . .

Shakeproof washer 3/8" dia
Washer .

Adaptor 3/8” UNF x 7/16” UNF .

g

e
N=WW==WahONNNN



i€ 1£ 0f €€

e —
b T4 9T 9T Au

—u
-




HANDBRAKE,VALVE CONTROL LEVERS &
ENGINE STOP CONTROL

item No.  Part No. Description

1 10596,A01 Handbrake lever .......... ...,

2 85.4A Bolt M10 x 26mm long & locknut - 61S.4................

3 L309 Block e

4 85.4D Bolt M10 x 40mm long & locknut - 61S.4............. ...

5 25.4 NUt 3/8" BSF ..

6 4-35-111 Handbrakecable ............ ... ... ... ... v,

7 8S.3C Bolt M8 x 35mm long & locknut - 61S.3 ... ..............

8 85.3A Bolt M8 x 25mm long & locknut - 61S.3............... ..

9 8S.3E Bolt M8 x 45mm long & locknut .- 615.3,................
10 4.35-349 Disc Brake adjustingPlate . ..............ccuvvuvnrnon..
1 CSE 166 Transmission Brake Mounting Bracket. . ...................
12 4-35-256 Bell crank .. .
13 10S.4 Flat washer 2" dia ...,
14 4-35-253 Double clevis ......... T,
15 C174X Clevis Pin . ..o
16 C174Y Clevis Pin . ..o
17 4-35-264 Clevis Pin . ..o
18 448 .1C SplitPin 1/16" dia x 1" Long. . vetvvninaenennnnnn..
19 445 .2C Split Pin 3/32" dia x 1" Long. ..o vuirenneenn ..
20 F4-45-173 Hydraulic Valve Mounting Bracket .. .....................
21 85.4B Bolt M10 x 30mm long & locknut - 61S.4 ...............
22 F4-45-185 Hydraulic Valve Lever .. ... ... ... ... ... .
23 10211 .A01 Knob
24 10280.A01 Label — Lift. ..o
25 8S8.4K Bolt M10 x 70mm long & locknut - 61S.4 ...............
26 105.3 Flat washer 3/8" dia ......... ... ... .. . . . . ..
27 4-60-178 Connecting Link .. ... ...t
28 CSE 165 Handbrake Disc Guard. . ........... ... ... .o ...
29 4-60-239 Engine stop control cableassembly . ......................
30 4-60-242 Clamp Screw .. ... ... .
31 10s8.3 Springwasher 3/8" dia . ......... ... ... . ... ..,
32 95.3 Nut 3/8" UNF ..
33 4-35-196 Solderless nipple ... ... . . . .
34 CSE 145 Stop Control cable bracket . ............... .. .. .. ... .. ..
35 115.2B Bolt M6 x 20mm long & locknut - 61S.2 ,........... ... ..
36 10281 .A01 Label — Tilt ..o .






Item No. Part No.

o R R g ey
COONOUHEWN=COONIINHAWN=

NN
RENZ

C1608
c173D
C163
20166.A01
25.2
10312. AO1
C174X
445.02C
C174A
T21A
25.4
C1738B
CSE 114

8S3A & 7S3

128.3
WB1010
T-ST
CSE 120
CSE 113
CSE 108
54S.01A
CSE 148
C174Y
CSE 111
CSE 147
67S.1
10311.A01
6S.1B
9s.1.
87s5.1
10S.1
118.2A
61S.2
125.2

PEDALS AND CONTROLS

Description

Accelerator RodBallEnd . .........civiiiiiiineennnns

Spring.....
Spring Attachment Bracket

--------------------------------------

Accelerator Rod . ...... ...ttt i eiire e

Nut %" BSF

--------------------------------------

Accelerator Lever .. ........ccvitintenmncnnannnnnnnn

Pin .......

4 s s 8 s s s s s EEETEaEEEEETEEATETEEEETETERE L AN

Split Pin 3/32" x 1" ... e

Clevis .....
Clutch Rod 3/8" BSF x 12%" long

--------------------------------------

NUt3/8” BSF ........ccovven.. P

Spring.....
Brake Pedal Pivot Pin
Bolts M8 x 256mm long & Nuts (Pedal pins)

......................................

-------------------------------

..............

PlainWasher M8 . ...ttt ieeiannnnn

Bush......

......................................

Grease Nipple . . ... .ottt i it e i
FootbrakePedal .......... ... oo, e

Clutch Pedal
Clutch Pedal
Tension Pin

Pivot Pin

......................................

..............................

......................................

Brake CompensatorClevis . ..............cuiueerrnnn.

Clevis Pin ..
Accelerator Pedal
Brake Compensator

Washer . ...

......................................

----------------------------------

................................

......................................

Speed Control Arm . ... ... ittt i,

Bolt Hex.Hd. %" x 1% UNF
Nut 4" UNF
Nut %" UNF Binx

Washer %"’

Setscrew M6 x 16 Ig.

Nut M6 ..
Washer M6

------------------------

................................

......................................

..............................

.....................................

.....................................






{tem No.

CONOORARWN=

Part No.

305—-021-AAA

S.9698

CSE 186
F4—45-196
163 E

4SH 55
4-35-295
F4—45—-68
F4—45—67
F4—45-176
3SH 63
F4—-45-59
F4—45—-177
25T 72M
4—35—-40K
25T 72J
4-60-115
CSE 182
4SE 138
TD 389A
CSE 137
4—-35-246

IPE 4
DHB9AL

1P3072-CPSFB

4-35-261

T14J

T141

T48

T63M
CSE126
BSE 109
4-60-133
4SHL €6
CSE 123
T188B
4-35-187
P 2578-2
P 1145

Uuc1457
16097—358
099-530063
CSE 178
347 K

C318
B549—14—A
25T 72N
B549—-14—A

HYDRAULIC PIPES & FITTINGS

Description

Control Valve (See Page 53)

‘0" Ring . . .
Adaptor 7/8" UNF x 3/8" BSP — ‘Short |
Adaptor 7/8"” UNF x 3/8"” BSP — Long .
Hose 3/8" x 73" long ST — 90° . .
Hose 3/8" x 70" long ST — 90° .

Mast Tilt Cylinder (See Page 48)
Sealing Washer . . .
Restrictor Adaptor . .

Hose 3/8” x 410mm long ST —90°
Hose 3/8" x 23%" long ST — 90°
Restrictor Adaptor . . .
Hose 3/8" x 3050mm long ST — 90° .
Tee . . . .
Adaptor 3/1-.” UNF X 3/8' BSP

‘0" Ring . . .
Adaptor %" UNF X 3/8" BSP {Long) .
Spacer . . A
Hose 3/8" x 62" Iong 90°-90°
Steering Cylinder (See Pa ge 47)

Hose 3/8" x 68" long 90 .
Hose 3/8" x 67" long ST — 900 i
Cap Screw 5/16" UNC x 2 %" iong
Elbow . . . . .
‘0" Ring . .

Pump (See Page 46)

Adaptor Plate . . .

Cap Screw 5/16" UNC x 1 Iong :
Adaptor 3/8” BSP x 3/8" BSP.
Bonded Seal 3/8"" BSP .

Inlet Adaptor . .

Hose Clip . .

Hose %" x 20" Iong Cotton Brand
Hose elbow %’ BSP — 90° . . |
Hose 3/8"” x 48" long ST - 900 .
Hose 3/8" x 98" Iong 90°—90° .
Hydraulic tank . . .

Gasket

Cover Plate .

Cap .

Strainer

Bolt 5/16" UNF xl % Iion-g & s'hake;)ro.of. washer

Filter

Orifice Plate .

Steering Column . .

Steering Valve complete .

Steering wheel .

Dome Nut

Mast Cylinder

90° Swivel Nut Elbow (if fatted) S
Mast Cylinder (it fitted) .

g

_.:..a_s_u_-.__u_n_s_._p..__._......_a_s_.n....._n....a....nm_-_A_nr\_]_;._11\)_1’\)_.dammmmwm.—h—smwbmmd._n_n.p.m_-



Item No. Part No.

1
2
3
4
5
6
7
8
9
10

RN NN = @ O e et e
WN =20 O0CONOUDRWN—

1P3072CPSFB

334932
724202
334967
266185
725049
724056
292709
266159
2—-197597
726003
264702
2-264704
334968
2—-202485
264701
786029
722024
760061
786030
264700
264706

HYDRAULIC PUMP & DRIVE

Description Oty.
Pumpcomplete ............... ... ... .. .. .. . 1
Stud, washer & nut.................. ... ... . . ... 2
Joint. Lo 1
Socket Screw 1/4"" BSF x5/16" long . . ... ... ....... 1
Coupling (Pump Half) .............. ... .. . . . .. . 1
Coupling Assy . ....... ... ... ... ... .. . ... .. .. 1
Bolt3/8"BSFx1"long .............. ... .. .. ... 2
Cap Screw 3/8" BSFx3/4"long .......... . .... ... 2
SpigotPlate ................. ... .. ... . . . . .. . 1
oint. L 1
PumpHousing ........ .. ... ... ... ... .. .. .. . . 1
Nut3/8"BSF ... ... ... ... ... ... . ... . . ... ... 4
Joint ... 1
Bearing .. ... ... ... 1
Gearwheel ............ ... . ... . ... ... . . . . ... .. 1
Bearing .. ... ... .. .. 1
Cover -- Pump Housing . .............. .. .. .. .. .. 1
Spring Washer — 5/16" . ... ... .. ... .. . . ... . . 4
Bolt 5/16"" BSF x5/8"long .. ....... ... .. ... .. ... 4
Stud 3/8"BSFx13/8"long .................. . .. )
SpringWasher — 3/8” . .............. .. .. .. .. .. .. 4
Joint ... 1
Shim ..o AR



BTT7A

Item No. Part No.

—
COONON L WN —

—
N —

13
14
15

30121.A01@ |

30121.A0101
30121.A0102
30121.A0103
30121.A0104
30121.A0105
30121.A0106
30121.A0107
30121.A0108
30121.A0109
30121.A0110
30121.A0111
30121.A0112
30121.A0113
30121.A0114
30121.A0115
CSE 189

STEERING RAM

Description

‘Ram Complete {1 Per Machine)

Piston Rod Fitting .. ........... ... ... ... .. .. ...
Locknut ... ... .. ...

Wiper ... ... .
Tube Cap . ...... ... . .. . ...
Sleeve Seal ......... ... .. ... .. ... .. .. ... ...
Sleeve . ... ...
Sleeve '‘O" Ring ... ... ... ... .. ... ...
BackingWasher . ... . ... ... ... ... ... . ... ... ..
Piston‘O" Ring . ....... .. ... . ... ... ... ... . ..
PistonSeal ....... . ... . . . ... ... . . . . . .. ... ...
Piston Head ............. ... .. ... ... ... .. ... .
Cylinder, Bosses & EndCap ..................... .
GrubScrew . ... ... . ...
SpringRing . .......... ... ... ... ... . ... . ..., ..
Seal Kit (comprising items 4,6,8,10 & 11)



Winget Limited
eplaced by 30121A04


Item No.

1
2
3
4
5
6
7
8
9

R S N U Yy
b WN=0O

Part No.

30161.
30121
30121
30161
30121
30121
30121
30121.
30121.
30121
30121
30121.
30121
30161
30121.
30121

A0l

.A0101
.A0102
.A0101
.A0104
.A0105
.A0106

A0107
A0108

.A0109
.A0110

AD111

.A0112
.A0102

AD114

.A0115

CSE 189

MAST TILT RAM

Description

Cylinder Complete (2 per M/c)
Piston Rod Fitting ......................cc.o....

Locknut ..

Wiper . ...
Tube Cap .
Sleeve Seal

Sleeve . ...
Sleeve ‘O’ R

...................................
...................................
...................................
...................................

...................................

NG e e

BackingWasher ......... ... ... . ... . ... ......

Piston ‘O’ R
Piston Seal
Piston Head

T

...................................

..................................

Cylinder, Bossesand EndCap ....................

Grub Screw
Spring Ring

..................................

Seal Kit (comprising items 4,6,8,10 & 11)



Item No.

1
2
3
4
5
6
7
8
9

MAST LIFT CYLINDER

(Fitted on m/c’s with serial Nos. from and including 4FL2500—663)

Part No. Description
F4—45—-195 Cylinder complete
TD9809-3 Barrel Assembly .
FH 2610 Breather . .

TD 9809—7 Sleeve Assy .

TD 9783 Tube Cap .

PP 58/25 Wiper . . .

TD 9784 Piston Rod .

BS 214 ‘0" Ring . .

TD 6017 Piston Head .

R 13691 sw Piston Seal . .
LS104/14 Backing Washer
TD 8888 Locknut . .

TD 8891 Spring Clip .

TD 5011/13 Stop Tube

o)
<

B e T T e S S S S S S Sy



Item No. Part No.

NOOAWN =

w o

B549—14—A

B546—14
B543-14
506—6
E506—3
506—4
E506—2
E500—-29
12PG100
D549-5
D546—-5
D543-5
E509-16
C549-8
C546—8
C543-8

MAST LIFT CYLINDER

'Description

Cylinder Complete (18’ Fork Lift only) . .
Cylinder Complete (13’ Fork Lift only) ..

Cylinder Complete (10'—6" Fork Liftonly) .........

Circlip (Type 1300—3%" dia.) .........
“JunkPlate ........................
Seal ...... ... ...
Cylinder Rod Guide .................
Stud ... ..
Groverlock Pin 1/8” dia. x 1" long . .....

...........

...........

Cylinder Rod Assembly (18" Fork Liftonly) .........
Cylinder Rod Assembly (13" Fork Liftonly) .........
Cylinder Rod Assembly (10°—6"" Fork Liftonly) ......

CylinderEndNut ...................
Barrel Assembly (18’ Fork Lift only) . ...
Barrel Assembly (13’ Fork Lift only) . ...

Barrel Assembly (10°'—6"" Fork Lift only)

TR EEEEEREEE

...........

TP 080



item No.

1
2
3
4
5
6
7
8
9

—
o

Part No.

10532A02
10532A0101
V600487
220229002
220229003
220229004
10534A02
10533A02
166S02

97512

AIR CLEANER

Description

Air Cleaner Assembly
Element

Nut & Gasket Kit
Clamp Body

Skirt, baffle

Cup

Stack Cap

Bracket

Hose Flexible 2” Bore x 17" Long
order by metre

Hose Clip

Qty.

[N S G N RN YN

ol






HYDRAULIC CONTROL VALVE

Q
<

Item No.  Part No. Description
305—-021-AAA Control Valve Assembly c/w Flow Control Valve
{1 per m/c) .
1 30057 .A0104 ‘0" Ring . . . .
2 30131.A0110 Lift Check Plunger .
3 30131.A0109 Lift Check Spring . .
4 30057.A0103 Lift Check Plug Assembly
5 32018-J9 Relief Valve Assembly .
6 30131.A0101 Clip Ring (%" Shaft)
7 30131.A0102 Shallow Washer
8 30131.A0103 Spool Spring
9 30131.A0104 Spacer Washer .
10 30131.A0105 Deep Washer . .
1 30057.A0101 ‘0’ Ring 3/32" x 5/8" 1.D.
12 326—001-SAA Flow Control Valve . :
13 16166—424 Orifice plate (Screw in type)

= =PFRNMNNRNN=NNNN






Item No.

OCOONOOAEWN =

HYDRAULIC CONTROL VALVE
(only fitted on machines with hydraulic tip bucket)

Part No.

30057.A01
30131.A0101
30131.A0102
30131.A0103
30131.A0104
30131.A0105
30057.A0101
30057.A0102
30057.A0105
30057.A0103
30131.A0109
30131.A0110
30057.A0104
65.2H
30131.A0117
30131.A0116
30057.A0106
30057.A0107
30131.A0118
30131.A0111

Description

Control Valve Assembly (1 Per M/c)
Clip Ring (%" Shaft) - .

Shallow Washer
Spool Spring

Washer Spacer .

Deep Washer

‘0’ Ring 3/32" x 5/8"
Relief Valve Assembly .
Pressure Beyond Plug Assemblv .

5

Lift Check Plug Assembly

Lift Check Spring .
Lift Check Plunger .

‘O’ Ring

Bolt 5/16': LjNF x 2 ‘/z" Long and Nut ~ 95 2
T I
Plug 1/16" ..ttt eiee e,

Seal Repair Kit (Relief Valve)
Seal Repair Kit

............

---------------------------

'O RIDE iievrennneeennnennnnncnaennnannss

Orifice Plate (not illustrated)

g

[ I R R e ot T B Qe e p—"y






HYDRAULIC TIP BUCKET, PIPES AND FITTINGS
(This arrangement can only be fitted on machines with serial Nos up to and

including 4FL2500—-662)
Item No. Part No. Description
1 F4—-45—-185 Hydraulic Valve Lever .
2 F4—45—-184 Knob ..
3 DM 155 Label . . .
4 Bolt 3/8" BSF x 2%" Iong & Nut
5 Flat Washer . . .
6 F4—45—-183 Hydraulic Valve & Lever Bracket ..
7 300-024—GAA Hydraulic Valve — Bucket Control (See Page 55)
8 S9698 ‘0’ Ring 7/8" . .
9 4-60-159 Adaptor 7/8" UNF x ¢ 3/8" BSP — short .
10 4-60—158 Adaptor 7/8” UNF x 3/8” BSP — long . .
11 4—35-365 Hose 3/8" x 20" long ST—90 (Bucket valve to tee & tee
to double valve) . . ..
12 2ST 72M Tee . .
13 3SHD 65 Hose 3/8" x 48" long ST—ST (tee to tank) .
14 4SHL 96 Hose 3/8"” x 17" long 90—90 (Valve to Valve}
15 15655—-01 Plug . . .
16 F4—45—-177 Hose 3/8" X 3050mm long ST—QO
17 T14J Adaptor 3/8"” BSP x 3/8" BSP. . .
18 Hose 3/8"” x 5395mm long ST—ST .
19 F4—45-92 * Hydraulic Hose Shroud . . .
20 F4—-45-88 Hose Pulley Mounting Bracket .
21 F4—-45-89 Hose Pulley Wheel . . .
22 Bolt %" BSF x 4% " long & Nut .
23 F4—-45-95 Hose Support Bracket. ;
24 F4—45—-114 Hose Clamp . . .
25 F4—-45-94 Hose Support Bracket .
26 T141 Seal 3/8” BSP . . .
27 C23544 Snap Coupling Probe 3/8 BSP
28 C23543 Snap Coupling Carrier 3/8” BSP . . .
29 4—35—-108H Hose 2'—9%" ST—90 (Snap Couphng to Ram Stack)
30 3SHD-65 Hose 2'—7%" long ST—ST (Snap Coupling to Ram Base)
31 TD3894 Bucket Ram (As standard steermg ram —See page 60)
32 4—-60—104 Ram Bolt . . e . . ..
33 4—-60-172 Ram Bolt Nut .
34 F4—-45-84 Bucket Frame .
35 F4—45—93 Bucket Frame Retammg Pin
36 F4-45-83 Bucket . ; .
37 F4—-45—-96 Bucket Pivot Pln .o
38 : Tension Pin 5/16" dia x 2%" Iong
39 M9B Lynch Pin and Chain . . . .
40 Bolt M10 x 30mm long & nut .

e,
<

S N N O S —y

et o B S B L L e o L B o e i Tl o B+ 1 ] 1 R Qe ey






JIB AND CONCRETE SKIP

item No.  Part No. Description
1 F4—-45—-78 Concrete Pouring Skip . . . .
2 F4—45-79 Concrete Pouring Skip Door & Handle Assemblv
3 S104 Door Pivot Bolt . . . ]
4 F4—-45—-80 SkipChute . . . . . . . . .
5 GSE 100 Crane Jib . .
6 775K Swivel “Lwerpool" Safety Hook
7 F4—-45-76 Swivel Hook Pin . . . e e e e e e
8 M9B PinandChain . . . . . . . . . . ... ...
9 545.3C Tension Pin 3/8" dia x 2%" Long ..

— ek b b ) b



DECIMAL, FRACTIONAL AND METRIC EQUIVALENTS

Tnches Milli- L Milli-

Fractions Decimals TR Fractions Decimals bt

1/64 0.015625 0.397 | 33/64 0.515625 | 13.097

1/32 0.03125 0.794 17/32 — 0.631256 13.494

3/64 0.046875 1.191 35/64 0.546875 | 13.891

1/16 — 0.0625 1.588 9/16 — 0.5625 14.288

5/64 0.078125 1.984 37/64 0.578125 | 14.684

3/32 0.09375 2.381 19/32 ———— 0,59375 15.081

7/64 0.109375 2,778 39/64 0.609375 | 15478

1/8 — 0.126 3.175 65/8~— 0.625 15.875

9/64 0.140625 3572 41/64 0.640625 16.272

5/32 0.15625 3.969 21/32 — 0.65625 16.669

11/64 0.171875 4,366 43/64 0.6718756 | 17.066

3/16 — 0.1875 4,763 11/16— 0.6875 17.463

13/64 0.203125 5.159 45/64 0.703125 | 17.859

7/32 0.21875 5.656 23/32 —————10.71875 18.256

15/64 0.234375 5.953 47/64 0.734375 | 18.653

1/4 — 0.250 6.350 3/4 — 0.750 19.050

17/64 0.265625 6.747 49/64 0.765625 | 19.447

9/32 0.28125 7.144 LA =101, ]8125 19.844

19/64 0.296875 7.541 51/64 0.796875 | 20.241

5/16 — 0.3125 7.938 13/16— 0.8125 20.638

21/64 0.328125 8.334 53/64 0.828125 | 21.034

11/32 ———— 0.34375 8.731 27/32 0.84375 2143

23/64 - 0.359375 9.128 65/64 0.859375 | 21.828

3/8 — 0.375 9.525 7/8 — 0.875 22225

25/64 — 0.390625 9.922 57/64 0.890625 | 22.622

13/32 - 0.40625 10.319 29/32 0.90625 23.019

27/64 0.421875 10.716 59/64 0.921875 23.416

7/16 — 0.4375 11.113 16/16— 0.9375 23.813

29/64 0.4531256 11.509 61/64 0.9531256 24,209

15/32 0.46875 11.906 31/32 — (.96875 24.606

31/64 0.484375 12,303 63/64 0.984375 | 25.003

1/2 — 0.500 12.700 1 1.000 25.400

INCHES INTO MILLIMETRES
Inches 0 1 2 3 4 5 6 7 8 9

0 0 25.40 50.80 76.20 101.60 127.00 152.40 177.80 | 203.20 228.60
10 25400 | 27940 | 30480 | 330.20 | 35560 | 381.00 | 40640 | 431.80 | 457.20 482.60
20 508.00 533.40 558.80 584.20 609.60 635.00 660.40 685.80 711.20 736.60
30 762.00 | 78740 | B12.80 | 838.20 | 86360 | 889.00 | 91440 | 93580 | 965.20 990.60
40 1016.00 | 1041.40 | 1066.80 | 1092.20 |1117.60 | 1143.00 | 1168.40 | 1193.80 | 1219.20 | 1244.60
50 1270.00 | 1295.40 | 1320.80 | 1346.20 |1371.60 | 1397.00 | 1422.40 | 1447.80 | 1473.20 | 1498.60
60 1524.00 | 15649.40 | 1574.80 | 1600.20 |1625.60 | 1651.00 | 1678.40 | 1701.80 | 1727.20 | 1752.60
70 1778.00 | 1803.40 | 1828.80 | 1854.20 |1879.60 | 1905.00 | 1930.40 | 1955.80 | 1981.20 | 2006.60
80 2032.00 | 2057.40 | 2082.80 | 2108.20 |2133.60 | 2159.00 | 2184.40 | 2209.80 | 2235.20 | 2260.00
90 2286.00 | 2311.40 | 2336.80 | 2362.20 |2387.60 | 2413.00 | 2438.40 | 2463.80 | 2489.20 | 2514.61

Use in conjunction with above table.

Example: Find equivalent mm. for 84 5/8".
84" =2133.60 mm.
5/8"= 15.875 mm.

84 5/B” = 2149.475 mm.



CALIFORNIA

Proposition 65 Warning

Diesel engine exhaust and some of its
constituents are known to the State of
Californiato cause cancer, birth defects,
and other reproductive harm




